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For Center Stage Module2:
1. Bandwidth

1.1 OBW

1.1.1 Test Result

Report No.: SZCR230600180804
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Mode X Frequency Packet ANT 99% Occupied Bandwidth (MHz) Verdict
Type (MHz) Type Result

2402 DH5 1 0.861 Pass

GFSK SISO 2441 DH5 1 0.858 Pass
2480 DH5 1 0.874 Pass

2402 2DH5 1 1.172 Pass

Pi/4DQPSK SISO 2441 2DH5 1 1.173 Pass
2480 2DH5 1 1.181 Pass

2402 3DH5 1 1.165 Pass

8DPSK SISO 2441 3DH5 1 1.169 Pass
2480 3DH5 1 1.172 Pass

Unless otherwise agreed in writing, this document is issued by the Company subjac( to its General Conditions of Service printed overleaf,

available on request or accessible at

Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of thls document is advised that information contained hereon reflects
the Companfs findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’'s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.co

m
No.A Viorkshop, M-10, Middle Section, Science & Technology Park, Nanshan Disit Shenzhen, Guangdong, China 518057~ t (86-756) 26012053  f (86-755) 26710594 ~ www.sgsgroup.com.cn
t (86-755)26012053 f (86-755)26710594 ~sgs.china@sgs.com

FE - E - RYTRURHEETRI-1061ST % #%: 518057
|

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A0 Aug01,2022 Report No.: SZCR230600180804
Page: 126 of 218

1.1.2 Test Graph
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1.2 20dB BW

Page: 131 of 218

1.2.1 Test Result

Mode X Frequency Packet ANT 20dB Bandwidth (MHz) Verdict
Type (MHz) Type Result

2402 DH5 1 0.959 Pass
GFSK SISO 2441 DH5 1 0.956 Pass
2480 DH5 1 0.961 Pass
2402 2DH5 1 1.296 Pass
Pi/4DQPSK SISO 2441 2DH5 1 1.298 Pass
2480 2DH5 1 1.304 Pass
2402 3DH5 1 1.288 Pass
8DPSK SISO 2441 3DH5 1 1.291 Pass
2480 3DH5 1 1.314 Pass
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1.2.2 Test Graph
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2. Maximum Conducted Output Power
2.1 Power

2.1.1 Test Result

ode _ Frequency Packet Maximum Peak C?dnéjrtrjsted Output Power Verdi
Type (MHz) Type ANT1 Limit

2402 DH5 2.78 <=30 Pass

GFSK SISO 2441 DH5 3.47 <=30 Pass
2480 DH5 3.90 <=30 Pass

2402 2DH5 3.61 <=20.97 Pass

Pi/ADQPSK SISO 2441 2DH5 4.26 <=20.97 Pass
2480 2DH5 4.60 <=20.97 Pass

2402 3DH5 3.55 <=20.97 Pass

8DPSK SISO 2441 3DH5 4.24 <=20.97 Pass
2480 3DH5 4.60 <=20.97 Pass

Notel: Antenna Gain: Antl: 0.00dBi;
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3. Carrier Frequency Separation

3.1 Antl

3.1.1 Test Result

Antl
Mode T'I};;(e Fr?“c;lL'J_'ezr;cy P_g(/:;eet Channe(zllwiezr;aratlon 20dB('I\3Az;1_|nZO;W|dth (k/l|r|l—|1;() Verdict
GFSK SISO HOPP DH5 1.002 0.961 >=0.961 Pass
Pi/ADQPSK | SISO HOPP 2DH5 0.996 1.304 >=0.869 Pass
8DPSK SISO HOPP 3DH5 1.001 1.314 >=0.876 Pass

1d
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3.1.2 Test Graph
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4. Number of Hopping Frequencies

4.1 HoppNum

4.1.1 Test Result

Page:

141 of 218

Mode TTx Frequency Packet Num of Hopping Freque_nf_:ies Verdict
ype (MHz) Type ANT1 Limit
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4DQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass

=)
fes ki & 5
lnspecuon & Testing Semces

Co. Ltd
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4.1.2 Test Graph
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5. Time of Occupancy (Dwell Time)

5.1 Antl

5.1.1 Test Result

Report No.: SZCR230600180804
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Antl
Duration of .| Num of Pulse in | Dwell -
Mode T-;)(e Frt(e’\q/ll;'ezr;cyP%?;:t Single Pulse Ogjﬁg\éa?sc;n Obser\_/ation Time I(‘r'nn;')t Verdict
(ms) Period (ms)

DH1 0.392 31.600 318 124.656 |<=400| Pass

GFSK |SISO| HOPP | DH3 1.650 31.600 166 273.900 |<=400| Pass
DH5 2.896 31.600 100 289.600 |<=400| Pass

2DH1 0.402 31.600 320 128.640 |<=400| Pass

Pi/ADQPSK|SISO| HOPP |2DH3 1.654 31.600 157 259.678 |<=400| Pass
2DH5 2.902 31.600 117 339.534 |<=400| Pass

3DH1 6.678 31.600 55 367.290 |<=400| Pass

8DPSK |SISO| HOPP |3DH3 0.660 31.600 167 110.220 |<=400| Pass
3DH5 0.906 31.600 108 97.848 |<=400| Pass
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5.1.2 Test Graph
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6. Unwanted Emissions In Non-restricted Frequency Bands
6.1 Ref

6.1.1 Test Result

TX Frequenc Packet Level of Reference

Mode Type (l\q/IHz) ’ Type ANT (dBm)
2402 DH5 1 2.60

GFSK SISO 2441 DH5 1 3.34
2480 DH5 1 3.76

2402 2DH5 1 2.58

Pi/ADQPSK SISO 2441 2DH5 1 3.35
2480 2DH5 1 3.77

2402 3DH5 1 2.62

8DPSK SISO 2441 3DH5 1 3.38
2480 3DH5 1 3.82

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6.1.2 Test Graph
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6.2 CSE

6.2.1 Test Result

TX Frequency Packet Level of Reference Limit :
Mode Type (MH2) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 3.76 -16.24 Pass
2441 DH5 1 3.76 -16.24 Pass
GFSK SISO
2480 DHS5 1 3.76 -16.24 Pass
HOPP DH5 1 3.76 -16.24 Pass
2402 2DH5 1 3.77 -16.23 Pass
. 2441 2DH5 1 3.77 -16.23 Pass
Pi/ADQPSK | SISO
2480 2DH5 1 3.77 -16.23 Pass
HOPP 2DH5 1 3.77 -16.23 Pass
2402 3DH5 1 3.82 -16.18 Pass
2441 3DH5 1 3.82 -16.18 Pass
8DPSK SISO
2480 3DH5 1 3.82 -16.18 Pass
HOPP 3DH5 1 3.82 -16.18 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level

was used to establish the reference level.
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6.2.2 Test Graph
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For Center Stage Module3:
1. Bandwidth

1.1 OBW

1.1.1 Test Result

Report No.: SZCR230600180804
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Mode X Frequency Packet ANT 99% Occupied Bandwidth (MHz) Verdict
Type (MHz) Type Result

2402 DH5 1 0.855 Pass

GFSK SISO 2441 DH5 1 0.857 Pass
2480 DH5 1 0.870 Pass

2402 2DH5 1 1.171 Pass

Pi/4DQPSK SISO 2441 2DH5 1 1.176 Pass
2480 2DH5 1 1.186 Pass

2402 3DH5 1 1.166 Pass

8DPSK SISO 2441 3DH5 1 1.169 Pass
2480 3DH5 1 1.173 Pass
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1.1.2 Test Graph
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1.2 20dB BW
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1.2.1 Test Result

Mode X Frequency Packet ANT 20dB Bandwidth (MHz) Verdict
Type (MHz) Type Result

2402 DH5 1 0.955 Pass

GFSK SISO 2441 DH5 1 0.950 Pass
2480 DH5 1 0.952 Pass

2402 2DH5 1 1.292 Pass

Pi/4DQPSK SISO 2441 2DH5 1 1.302 Pass
2480 2DH5 1 1.326 Pass

2402 3DH5 1 1.286 Pass

8DPSK SISO 2441 3DH5 1 1.295 Pass
2480 3DH5 1 1.301 Pass

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,

available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Companfs findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’'s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.co

m
No.A Viorkshop, M-10, Middle Section, Science & Technology Park, Nanshan Disit Shenzhen, Guangdong, China 518057~ t (86-756) 26012053  f (86-755) 26710594 ~ www.sgsgroup.com.cn

FE K FIHELURNEEFEN-10515 B #4%:518057  t (86-755)26012053 f (86-755) 26710594  sgs.china@sgs.com
|
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A0 Aug01,2022 Report No.: SZCR230600180804
Page: 179 of 218

1.2.2 Test Graph
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2. Maximum Conducted Output Power
2.1 Power

2.1.1 Test Result

ode _ Frequency Packet Maximum Peak C?dnéjrtrjsted Output Power Verdi
Type (MHz) Type ANT1 Limit

2402 DH5 3.97 <=30 Pass

GFSK SISO 2441 DH5 4.47 <=30 Pass
2480 DH5 4.55 <=30 Pass

2402 2DH5 4,76 <=20.97 Pass

Pi/ADQPSK SISO 2441 2DH5 5.17 <=20.97 Pass
2480 2DH5 5.21 <=20.97 Pass

2402 3DH5 4.85 <=20.97 Pass

8DPSK SISO 2441 3DH5 5.29 <=20.97 Pass
2480 3DH5 5.33 <=20.97 Pass

Notel: Antenna Gain: Antl: 0.00dBi;
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3. Carrier Frequency Separation

3.1 Antl

3.1.1 Test Result

Page:
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Antl
Mode T'I};;(e Fr?“c;lL'J_'ezr;cy P_g(/:;eet Channe(zllwiezr;aratlon 20dB('I\3Az;1_|nZO;W|dth (k/l|r|l—|1;() Verdict
GFSK SISO HOPP DH5 0.990 0.955 >=0.955 Pass
Pi/ADQPSK | SISO HOPP 2DH5 1.006 1.326 >=0.884 Pass
8DPSK SISO HOPP 3DH5 0.991 1.301 >=0.867 Pass

1d
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